
Co-published by

Analysis of Existing Community-Sized
Decentralized Wastewater Treatment Systems

Decentralized Systems

04-DEC-9.qxd  6/30/08  3:33 PM  Page 1 (2,1)



 

 04DEC9  
 
 
 
 
 
 

ANALYSIS OF EXISTING 
COMMUNITY-SIZED 

DECENTRALIZED WASTEWATER 
TREATMENT SYSTEMS 

 
 
 
 
 

by 
Susan M. Parten, P.E. 

Community Environmental Services, Inc. (CES) 

 
 
 
 
 

2008 
 

 



  
The Water Environment Research Foundation, a not-for-profit organization, funds and manages water quality 
research for its subscribers through a diverse public-private partnership between municipal utilities, corporations, 
academia, industry, and the federal government. WERF subscribers include municipal and regional water and 
[...]
Analysis of Existing Community-Sized Decentralized Wastewater Treatment Systems  4-27  
 



♦ SP-ISF:  1 system. 
 
Low Flow Range (5,000 to 20,000 gpd) and Day Use: 

♦ AS:  3 systems; 
♦ AS-ISF:  1 system; 
♦ AS-PL:  2 systems; 
♦ AS-RSF:  2 systems; 
♦ ST-ISF:  1 system. 

 
Low Flow Range and Overnight Use: 

♦ AS:  26 systems; 
♦ AS-ISF:  6 systems; 
♦ AS-MMF:  3 systems; 
♦ AS-PL:  2 systems; 
♦ AS-RSF:  4 systems; 
♦ ST-ISF:  2 systems; 
♦ ST-RSF:  1 system; 
♦ ST-VF-SSF:  1 system; and 
♦ ST-VF-TF:  1 system. 

 
 A total of six charts were generated for Kentucky, as presented in Figures 4-14 through 4-
19. Figures 4-14 through 4-16 are single plots that sort the systems by flow range (high or low) 
and Facility Type (day use or overnight) and then group data by system type. Figures 4-17 and 4-
18 are essentially the same; however, there were so many system types for this sort (low 
range/overnight facility) that the data were split into two plots: Figure 4-17 for activated sludge 
based system types and Figure 4-18 for septic tank based system types. Finally, Figure 4-19 
includes a subset of the systems for which we could compare public versus private management 
system performance. For this plot, combinations of facility type and system type for which there 
were multiple representatives of both public and privately operated systems (a total of six 
combinations) were included. For Figure 4-19, high and low flow range systems were combined.  

[Note that “RSF” in this dataset refers to rapid sand filter, and not to recirculating sand 
filter.] 
 

4-28  



Figure 4-14. Kentucky Day Use Facilities (High Flow Range).

-90.00

-60.00

-30.00

0.00

30.00

60.00

90.00

120.00

150.00

180.00

CBOD5 TSS TKN-N FC (Col./100 ml) % Des Flow

Effluent Parameter

A
ve

ra
ge

 C
on

ce
nt

ra
tio

n 
(m

g/
l)

AS
AS - ISF
AS - PL

n = population size

    +/- 1 std. dev.

0%

100%

A
verage %

 D
esign Flow

n=1n=2
n=2 n=1

n=1

n=2
n=1

n=1
n=1

n=1
n=2

n=1

n=1

n=1

n=2

 
Figure 4-15. Kentucky Overnight Facilities (High Flow Range).

-20.00

-10.00

0.00

10.00

20.00

30.00

40.00

50.00

60.00

BOD5/CBOD5 TSS NH3-N FC x 100 (Col./100 ml) % Des Flow

Effluent Parameter

A
ve

ra
ge

 C
on

ce
nt

ra
tio

n 
(m

g/
l)

AS
AS - ISF
AS - RSF
AS - PL
ST - ISF

n = population size

    +/- 1 std. dev.

0%

100%

A
verage %

 D
esign Flow

n=1

n=1

n=2

n=1

n=4

n=2

n=1

n=9

n=1

n=9

n=9

n=1

n=4

n=4

n=1

n=4

n=1

n=2
n=9

n=4

n=9

n=2

n=1

n=1

n=
2

 

Analysis of Existing Community-Sized Decentralized Wastewater Treatment Systems  4-29  
 



Figure 4-16. Kentucky Day Use Facilities (Low Flow Range).

-60.00

-40.00

-20.00

0.00

20.00

40.00

60.00

80.00

100.00

120.00

CBOD5 TSS NH3-N FC x 100 (Col./100 ml) % Des Flow

Effluent Parameter

A
ve

ra
ge

 C
on

ce
nt

ra
tio

n 
(m

g/
l)

AS
AS - RSF
AS - PL
AS - ISF
ST - ISF

n = population size

    +/- 1 std. dev.

0%

100%

A
verage %

 D
esign Flow

n=3

n=2

n=2

n=3

n=1

n=3

n=1

n=2

n=2

n=2n=2

n=
1

n=2

n=2

n=2 n=1n=3
n=1

n=1

n=1

n=2

n=2

n=1 n=1

 
Figure 4-17. Kentucky Overnight Facilities - Activated Sludge Based Systems (Low Flow Range).

-100.00

-50.00

0.00

50.00

100.00

150.00

200.00

BOD5/CBOD5 TSS NH3-N FC x 100 (Col./100 ml) % Des. Flow

Effluent Parameter

A
ve

ra
ge

 C
on

ce
nt

ra
tio

n 
(m

g/
l)

AS
AS - ISF
AS - RSF
AS - MMF
AS - PL

n = population size

    +/- 1 std. dev.

0%

100%

A
verage %

 D
esign Flow

n=2

n=6

n=26
n=4

n=26
n=2
6n=3 n=3

n=3
n=1

n=4

n=6

n=25

n=3
n=4

n=23n=3 n=
6

n=2

n=4
n=2

n=6

n=4 n=1

n=6

 

4-30  



Figure 4-18. Kentucky Overnight Facilities - Septic Tank Based Systems (Low Flow Range).

-10.00

0.00

10.00

20.00

30.00

40.00

50.00

BOD5/CBOD5 TSS NH3-N FC x 100 (Col./100 ml) % Des Flow

Effluent Parameter

A
ve

ra
ge

 C
on

ce
nt

ra
tio

n 
(m

g/
l)

ST - ISF
ST - RSF
ST-VF-SSF
ST-VF-TF

n = population size

    +/- 1 std. dev.

0%

100%

A
verage %

 D
esign Flow

n=1

n=2

n=1

n=2

n=1n=
1

n=1

n=1

n=2

n=1

n=2

n=1

n=1

n=1

n=1
n=1

n=1

n=1

n=1

n=2

 
 

Analysis of Existing Community-Sized Decentralized Wastewater Treatment Systems  4-31  
 



Figure 4-19. Kentucky Systems Performance By Type of Management, Treatment Method and Facility Types.

-100.00

-50.00

0.00

50.00

100.00

150.00

200.00

BOD5/CBOD5 TSS NH3-N FC x100 (Col./100 ml) % Des. Flow

Effluent Parameter

A
ve

ra
ge

 C
on

ce
nt

ra
tio

n 
(m

g/
l)

Day Use - AS - Public
Day Use - AS - Private
Overnight - AS - Public
Overnight - AS - Private
Overnight - AS-ISF - Public
Overnight - AS-ISF - Private

n = population size

    +/- 1 std. dev.

0%

100%

A
verage %

 D
esign Flow

n=3

n=2
n=2n=2

n=2
n=3

n=6

n=2
9

n=6

n=6 n=2
n=3

n=2

n=28n=6 n=6 n=29

n=28

n=2

n=6 n=3

n=6

n=6

n=2

n=6

n=2
n=2

n=2
n=29

n=6

 
 
 Figure 4-14 indicates that performance of activated sludge based system types serving 
day use facilities is comparable over multiple parameters, regardless of actual flow rates. Error 
bars overlap significantly. Figure 4-15, the same plot but for systems serving overnight facilities, 
again shows fairly comparable performance among activated sludge based systems; however, the 
septic tank-intermittent sand filtration system performed noticeably (and likely significantly) 
worse for BOD and TSS. It should be noted that this particular system was hydraulically loaded 
heaviest in relation to its design capacity. All of the systems, including the septic tank-ISF 
appeared to effect substantial nitrification, based on the ammonia-nitrogen results.  

 Figure 4-16 is the analogue to Figure 4-14 except for the differences in flow range 
(Figure 4-16 charts 5,000-20,000 gpd systems only. The results charted in Figure 4-16 are 
somewhat difficult to generalize. The septic tank/intermittent sand filter (ST-ISF) system 
represented in this dataset had extremely low CBOD5 results but the highest TSS results. 
Sloughing of solids from the filter are a possible explanation for those observations. 

 The scale of Figure 4-l7 is skewed somewhat by a high fecal coliform average for one 
subset of systems. That notwithstanding, it appears that the performance of activated sludge 
systems followed by additional treatment in the form of filtration or polishing lagoons was better 
than activated sludge treatment alone and that the additional treatment may be needed to meet 
BOD/TSS limits of say 15 mg/l or less on a consistent basis. One exception to this observation 
might be the AS-ISF systems; however, it is noted that these systems were operating, on average, 
nearly at their design capacity, which may be influencing performance with respect to BOD/TSS. 
While the TSS averages for those systems were just over 25 mg/L, the BOD/CBOD averages 
were just over 16 mg/L. In particular, it is possible that for aeration systems hydraulic loading 

4-32  



rates of clarifiers and tertiary filters may be excessive, resulting in solids carry over (incomplete 
settling, sloughing, etc.). It is also useful to note that the system populations (n values) 
represented, particularly by the activated sludge and the AS-ISF system groupings, are robust 
compared with some of the other evaluations we have considered. All systems appeared to nitrify 
well. 

 For the low flow range overnight facility septic tank-based systems represented in Figure 
4-18, generally comparable performance can be seen among the limited population of systems 
evaluated. BOD/CBOD performance from these systems was particularly good, with all 
averaging well below 10 mg/l, with fairly tight error bars indicating good process stability. TSS 
results were both higher (but still generally good), with associated higher variabilities. The septic 
tank based systems, all followed by an aerobic filtration process, each appeared to nitrify well. 

          Figure 4-19 compares system performance by type of management entity. This graph may 
best be viewed by comparing each pair of bars. Each pair of bars represents a facility/system 
type grouping, with the first bar being public management and the second bar representing 
privately managed systems. A review of the graph shows no obvious trends with respect to 
BOD/CBOD and TSS, although the final combination (overnight/AS-ISF/private management) 
appears higher in both parameters than the other combinations. This grouping also had actual 
flow rates quite close to design, which may explain the observation.  
 
 With respect to the “% design flow” parameter on Figure 4-19, we do see that for each 
combination of system type and facility type, the privately managed systems had flow rates 
much closer to their designed/permitted flow. There may be some bias as a result of the 
groupings that at least partially explains this interesting observation. For example, the overnight 
facilities that are privately operated tend to include more private developments/subdivisions 
along with motels/hotels and mobile home parks, while publicly owned tend to include a greater 
number of facilities such as schools or campgrounds. Nevertheless, even day use facilities 
display a large difference between private and public management with respect to actual flow 
rates. It is certainly possible that the private sector, striving for greater efficiency and/or less 
conservatism, may be utilizing more aggressive designs or it may just be that these facilities are 
intensive enough to want to pay a private management entity for service (e.g., like a 
subdivision). 

4.2.3 Virginia 
 Data was obtained from a total of 85 Virginia systems, with those designated as 
“discharge” systems using either surface irrigation or point/stream discharge. The systems’ data 
was again organized into low and high flow ranges (5,000 to 20,000 gpd, and >20,000 to 50,000 
gpd). Systems were further categorized by treatment category and whether they served day use 
only facilities, or some type of overnight use. Treatment types were broadly categorized into one 
of two types for the purposes of chart divisions: Some type of activated sludge process or non-
activated sludge treatment process (e.g., natural process, fixed film, etc.).  

Activated sludge processes included: 
♦ Extended aeration (AS-EA); 
♦ Extended aeration followed by sand filter(s) (AS-EA-SF); 
♦ Nitrification-Denitrification (NDN) 
♦ Oxidation ditch; and 
♦ SBR. 

Analysis of Existing Community-Sized Decentralized Wastewater Treatment Systems  4-33  
 



 
 In a number of cases the treatment method was noted as being “activated sludge”, though 
no specific process was indicated. Those systems were assumed to be extended aeration (AS-
EA). 

Natural/non-activated sludge processes included: 
♦ Septic tank (systems with this designation most likely included another process that was 

not noted in the database) (ST); 
♦ Imhoff tank (this also likely included another process that was not noted in the database) 

(IT); 
♦ Intermittent sand filter (ISF); 
♦ Slow sand filter (SSF); 
♦ Rotary Sand Filter (RSF) 
♦ Rotating biological contactor (RBC); 
♦ Trickling filter (TF); 
♦ Upflow sludge blanket (USB); 
♦ Lagoon; 
♦ Constructed wetland (CW); and 
♦ Nitrification/denitrification system (this may be some type of activated sludge system, 

but the specific process description was not noted in the database) (NDN). 
 
 The above categories resulted in the following breakdown for generating the charts: 

Activated Sludge Systems: 
♦ High Flow Range: 

o Day Use: 
 AS-EA:  5 systems; 
 NDN:  1 system; 
 SBR:  1 system; 

o Overnight Use: 
 AS-EA:  14 systems; 
 SBR:  1 system; 
 OD:  4 systems. 

♦ Low Flow Range: 
o Day Use: 

 AS-EA:  6 systems; 
 AS-EA-SF:  1 system; 
 SBR:  2 systems; 

o Overnight Use: 
 AS-EA:  13 systems; 
 AS-EA-SF:  1 system; 

Natural/Alternative Systems: 
♦ High Flow Range: 

o Day Use: 
 RBC:  1 system; 
 USB:  1 system 

o Overnight Use: 

4-34  



 CW:  1 system; 
 IT:  1 system; 
 Lagoon:  9 systems; 
 RBC:  1 system; 
 TF:  2 systems. 

♦ Low Flow Range: 
o Day Use: 

 ISF:  4 systems; 
 Lagoon:  1 system; 
 SSF:  2 systems; 
 ST:  2 systems. 

o Overnight Use: 
 ISF:  1 system; 
 Lagoon:  6 systems; 
 RBC:  1 system; 
 SSF:  1 system 
 ST:  1 system; 
 ST-RSF:  1 system. 

 
 Figures 4-20 through 4-25 present the data for systems in the state of Virginia. Figures 4-
20 and 4-21 present effluent results for activated sludge type systems, with Figure 4-20 for high 
flow systems and Figure 4-21 for low flow range systems. Figure 4-22 presents the data for non-
Activated Sludge systems serving day use facility types, while Figures 4-23 and 4-24 are for 
overnight use facility types, with Figure 4-23 representing high flow range systems and Figure 4-
24 representing low flow range systems. Figure 4-25 presents data from systems serving schools 
in Virginia. The data in these plots are grouped by the type of school and the type of treatment. 
The intention of that chart is to identify potential performance trends associated with the 
different school levels/grades (elementary vs. middle vs. high schools), and their associated 
differences in activities and water usage (e.g., fewer showers typically for elementary schools as 
compared with high schools). 

[Note that “RSF” in Figure 4-24 refers to a rotary sand filter, and not a recirculating sand 
filter.] 
 
 

Analysis of Existing Community-Sized Decentralized Wastewater Treatment Systems  4-35  
 



Figure 4-20. Virginia Activated Sludge 20,000-50,000 GPD Systems by Facility Type.

-10

-5

0

5

10

15

20

25

30

35

BOD5/CBOD5 TSS TKN-N NH3-N FC X 100 (Col./100
ml)

% Des Flow

Effluent Parameter

A
ve

ra
ge

 C
on

ce
nt

ra
tio

n 
(m

g/
l)

Day Use - AS-EA
Day Use - SBR
Day Use - NDN
Overnight - AS-EA
Overnight - SBR
Overnight - OD

n = population size

    +/- 1 std. dev.

0%

100%

A
verage %

 D
esign Flow

n=1n=3

n=1

n=1

n=1

n=1

n=1 n=1

n=1

n=10

n=5

n=1

n=2

n=3

n=14

n=1

n=1

n=5

n=
4

n=1

n=14
n=5

n=4n=1
n=1
4n=1

n=1

n=1

n=1

n=6

n=
4

n=3

 
Figure 4-21.  Virginia Activated Sludge 5,000-20,000 GPD Systems by Facility Type.

-20

-10

0

10

20

30

40

50

BOD5/CBOD5 TSS TKN-N NH3-N FC X 100 (Col./100
ml)

% Des Flow

Effluent Parameter

A
ve

ra
ge

 C
on

ce
nt

ra
tio

n 
(m

g/
l)

3 Day Use - AS-EA
3 Day Use - AS-EA-SF
3 Day Use - SBR
3 Overnight - AS-EA
3 Overnight - AS-EA-SF

n = population size

    +/- 1 std. dev.

0%

100%

A
verage %

 D
esign Flow

n=1

n=13

n=7

n=2

n=1
n=1

n=6 n=13

n=2

n=13

n=1

n=
1

n=6

n=4n=
1

n=
6

n=1

n=1

n=2

n=1

n=
2

n=1

n=3

n=2

 

4-36  



Figure 4-22. Virginia Non-Activated Sludge Systems Serving Day Use Facilities (Performance by Flow Range and System Type).

-20

-10

0

10

20

30

40

50

BOD5/CBOD5 TSS TKN-N NH3-N FC (Col./100 ml) % Des Flow

Effluent Parameter

A
ve

ra
ge

 C
on

ce
nt

ra
tio

n 
(m

g/
l)

High - RBC
High - USB
Low - ISF
Low - Lagoon
Low -SSF
Low - ST

n = population size

    +/- 1 std. dev.

0%

100%

A
verage %

 D
esign Flown=1

n=2

n=2
n=4

n=1n=1 n=2

n=1

n=2

n=2

n=1

n=1

n=1

n=2

n=1

n=1

n=1

n=2

n=1

n=4

n=1

n=1

n=
2

n=4

n=2

 
Figure 4-23. Virginia Non-Activated Sludge High Flow Range Overnight Use Facilities (Performance by System Type).

-20

-10

0

10

20

30

40

BOD5/CBOD5 TSS TKN-N NH3-N FC (Col./100 ml) % Des Flow

Effluent Parameter

A
ve

ra
ge

 C
on

ce
nt

ra
tio

n 
(m

g/
l)

CW
IT
Lagoon
RBC
TF

n = population size

    +/- 1 std. dev.

0%

100%

A
verage %

 D
esign Flow

n=2

n=1

n=1

n=1

n=5

n=1 n=1

n=1

n=1

n=2

n=9

n=1

n=1

n=2

n=1

n=7

n=1

n=2

n=1

n=1
n=9

 

Analysis of Existing Community-Sized Decentralized Wastewater Treatment Systems  4-37  
 



Figure 4-24. Virginia Non-Activated Sludge Low Flow Systems Serving Overnight Use Facilities (Performance by Treatment Type).

-5

0

5

10

15

20

25

30

BOD5 TSS TKN-N NH3-N FC X 100 (Col./100
ml)

% Des Flow

Effluent Parameter

A
ve

ra
ge

 C
on

ce
nt

ra
tio

n 
(m

g/
l)

ISF
Lagoon
RBC
SSF
ST
RSF